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Conducted Spurious Emission

Test Result
Freq Range | RefLevel | Result Limit .

TestMode | Antenna | Frequency[MHZz] [Mhz] [dBm] [dBm] [dBm] Verdict
30~1000 4.49 -55.19 <-15.51 PASS

Antl 2412
1000~26500 4.49 -46.37 <-15.51 PASS
30~1000 6.42 -53.75 <-13.58 PASS

Ant2 2412
1000~26500 6.42 -45.97 <-13.58 PASS
30~1000 4.46 -54.95 <-15.54 PASS

Antl 2437
1000~26500 4.46 -46.09 <-15.54 PASS
30~1000 6.61 -54.73 <-13.39 PASS

Ant2 2437
1000~26500 6.61 -45.98 <-13.39 PASS
30~1000 5.17 -54.95 <-14.83 PASS

Antl 2462
1B 1000~26500 5.17 -45.29 <-14.83 PASS
30~1000 6.45 -54.22 <-13.55 PASS

Ant2 2462
1000~26500 6.45 -46.5 <-13.55 PASS
30~1000 5.25 -53.84 <-14.75 PASS

Antl 2467
1000~26500 5.25 -44.89 <-14.75 PASS
30~1000 6.50 -55.08 <-13.5 PASS

Ant2 2467
1000~26500 6.50 -46.26 <-13.5 PASS
30~1000 4.86 -55.16 <-15.14 PASS

Antl 2472
1000~26500 4.86 -45.22 <-15.14 PASS
30~1000 6.23 -55.31 <-13.77 PASS

Ant2 2472
1000~26500 6.23 -46.44 <-13.77 PASS
30~1000 1.67 -55.21 <-18.33 PASS

Antl 2412
1000~26500 1.67 -46.33 <-18.33 PASS
30~1000 1.68 -54.77 <-18.32 PASS

Ant2 2412
1000~26500 1.68 -45.11 <-18.32 PASS
30~1000 1.76 -55.36 <-18.24 PASS

Antl 2437
1000~26500 1.76 -46.11 <-18.24 PASS
30~1000 2.01 -55.11 <-17.99 PASS

Ant2 2437
1000~26500 2.01 -46.52 <-17.99 PASS
30~1000 1.81 -55.28 <-18.19 PASS

Antl 2462
16 1000~26500 1.81 -46.12 <-18.19 PASS
30~1000 2.24 -55.1 <-17.76 PASS

Ant2 2462
1000~26500 2.24 -45.67 <-17.76 PASS
30~1000 -0.24 -55.41 <-20.24 PASS

Antl 2467
1000~26500 -0.24 -44.52 <-20.24 PASS
30~1000 -0.55 -55.43 <-20.55 PASS

Ant2 2467
1000~26500 -0.55 -45.81 <-20.55 PASS
30~1000 -2.20 -55.57 <-22.2 PASS

Antl 2472
1000~26500 -2.20 -45.8 <-22.2 PASS
30~1000 -2.79 -39.25 <-22.79 PASS

Ant2 2472
1000~26500 -2.79 -46.19 <-22.79 PASS
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30~1000 0.78 -55.38 <-19.22 PASS

Antl 2412
1000~26500 0.78 -46.24 <-19.22 PASS
30~1000 1.92 -55.38 <-18.08 PASS

Ant2 2412
1000~26500 1.92 -46.12 <-18.08 PASS
30~1000 1.51 -55.32 <-18.49 PASS

Antl 2437
1000~26500 1.51 -46.51 <-18.49 PASS
30~1000 2.20 -55.53 <-17.8 PASS

Ant2 2437
1000~26500 2.20 -45.65 <-17.8 PASS
30~1000 1.44 -55.48 <-18.56 PASS

Antl 2462
1000~26500 1.44 -46.3 <-18.56 PASS

11N20SISO

30~1000 2.29 -54.7 <-17.71 PASS

Ant2 2462
1000~26500 2.29 -46.03 <-17.71 PASS
30~1000 -0.51 -55.38 <-20.51 PASS

Antl 2467
1000~26500 -0.51 -46.05 <-20.51 PASS
30~1000 -0.08 -50.9 <-20.08 PASS

Ant2 2467
1000~26500 -0.08 -46.64 <-20.08 PASS
30~1000 -4.49 -55.43 <-24.49 PASS

Antl 2472
1000~26500 -4.49 -46.35 <-24.49 PASS
30~1000 -3.88 -51.99 <-23.88 PASS

Ant2 2472
1000~26500 -3.88 -46.24 <-23.88 PASS
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Appendix B. AC Conducted Emission Test Results

. Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Full Spectrum
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Frequency in Hz
Final _Result
Frequency QuasiPeak Average Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuV) | (dB) (dB)
0.150000 40.40 56.00 15.60 L1 OFF 20.1
0.150000 53.71 66.00 12.29 L1 OFF 20.1
0.187312 34.20 54.00 19.80 L1 OFF 20.0
0.187312 46.73 64.03 17.30 L1 OFF 20.0
0.225394 29.91 52.40 22.49 L1 OFF 19.9
0.225394 43.08 62.43 19.35 L1 OFF 19.9
0.262706 27.60 51.10 23.51 L1 OFF 19.9
0.262706 40.05 61.14 21.09 L1 OFF 19.9
0.300788 28.06 49.98 21.92 L1 OFF 19.9
0.300788 38.35 60.02 21.67 L1 OFF 19.9
0.338812 25.18 49.02 23.84 L1 OFF 19.9
0.338812 35.18 59.05 23.87 L1 OFF 19.9
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saronas. FCC RF Test Report

Report No. : FR102106-01C

. Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Full Spectrum
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0 : —— : : —— : |
150k 300400600 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final _Result
Frequency QuasiPeak Average Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuv) | (dB) (dB)
0.150000 37.41 56.00 18.59 N OFF | 20.2
0.150000 48.01 66.00 17.99 N OFF | 20.2
0.184350 28.39 54.15 25.75 N OFF | 20.2
0.184350 40.11 64.17 24.06 N OFF | 20.2
0.215681 23.59 52.77 29.19 N OFF | 20.2
0.215681 40.75 62.81 22.06 N OFF | 20.2
0.258975 24.70 51.22 26.52 N OFF | 201
0.258975 37.76 61.26 23.50 N OFF | 201
0.301500 26.78 49.96 23.18 N OFF | 20.0
0.301500 39.52 60.00 | 20.48 N OFF | 20.0
0.489544 23.05 46.16 23.10 N OFF | 19.9
0.489544 35.22 56.16 20.94 N OFF | 19.9
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saronas. FCC RF Test Report

Report No. : FR102106-01C

Appendix C. Radiated Spurious Emission

Temperature : 22~23°C
Test Engineer : Henzy Li
Relative Humidity : 41~42%
2.4GHz 2400~2483.5MHz
WIFI 802.11b(ANT 1) (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
2388.39 54,99 |[-19.01 74 49.77 30.94 7.16 32.88 | 100 | 315 P H
2386.96 43.57 |-10.43 54 38.35 30.94 7.16 32.88 | 100 | 315 A H
* 2412 102.93 - - 97.59 31 7.18 32.84 | 100 | 315 P H
802.11b
* 2410 99.74 - - 94.4 31 7.18 32.84 | 100 | 315 A H
CHO1
2378.77 56 -18 74 50.87 30.88 7.13 32.88 | 273 | 281 P \%
2412MHz
2387.22 44.24 -9.76 54 39.02 30.94 7.16 32.88 | 273 | 281 A \%
* 2412 106.88 - - 101.54 31 7.18 32.84 | 273 | 281 P \%
* 2410 103.61 - - 98.27 31 7.18 32.84 | 273 | 281 A \%
2366.94 54.39 |-19.61 74 49.29 30.88 7.1 32.88 | 239 | 288 P H
2389.82 43.25 |[-10.75 54 37.99 30.94 7.16 32.84 | 239 | 288 A H
* 2436 103.26 - - 97.76 31.07 7.2 32.77 | 239 | 288 P H
* 2436 100.12 - - 94.62 31.07 7.2 32.77 | 239 | 288 A H
2494.54 5455 |-19.45 74 48.65 31.17 7.3 3257 | 239 | 288 P H
802.11b
2490.76 43.47 |-10.53 54 37.64 31.17 7.3 32.64 | 239 | 288 A H
CH 06
2355.89 5499 [-19.01 74 49.98 30.83 7.1 32.92 | 278 | 272 P \%
2437MHz
2388.91 43.29 |-10.71 54 38.07 30.94 7.16 32.88 | 278 | 272 A \
* 2436 101.3 - - 95.8 31.07 7.2 32.77 | 278 | 272 P \%
* 2436 98.05 - - 92.55 31.07 7.2 32.77 | 278 | 272 A \
2486.68 54.6 -19.4 74 48.8 31.17 7.27 32.64 | 278 | 272 P V
2488.3 43.69 |-10.31 54 37.86 31.17 7.3 32.64 | 278 | 272 A \%
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saronas. FCC RF Test Report

Report No. : FR102106-01C

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 105.5 - - 99.86 31.1 7.25 32.71 | 147 | 305 P H
* 2462 102.35 - - 96.71 311 7.25 32.71 | 147 | 305 A H
2488.18 55.71 |-18.29 74 49.88 31.17 7.3 32.64 | 147 | 305 P H
802.11b
2488.84 44.31 -9.69 54 38.48 31.17 7.3 32.64 | 147 | 305 A H
CH11
* 2462 104.42 - - 98.78 311 7.25 32.71 | 268 | 287 P Vv
2462MHz
* 2460 101.26 - - 95.62 31.1 7.25 32.71 | 268 | 287 A Vv
2489.38 5491 |-19.09 74 49.08 31.17 7.3 32.64 | 268 | 287 P \%
2488 43.99 |-10.01 54 38.16 31.17 7.3 32.64 | 268 | 287 A Vv
* 2466 103.28 - - 97.64 311 7.25 32.71 | 143 | 301 P H
* 2466 100.11 - - 94.47 311 7.25 32.71 | 143 | 301 A H
2484.34 56.66 |-17.34 74 50.9 31.13 7.27 32.64 | 143 | 301 P H
802.11b
2483.5 46.37 -7.63 54 40.61 31.13 7.27 32.64 | 143 | 301 A H
CH 12
* 2466 101.23 - - 95.59 31.1 7.25 32.71 | 103 4 P Vv
2467MHz
* 2466 98.08 - - 92.44 311 7.25 32.71 | 103 4 A \%
2484.28 55.11 |-18.89 74 49.35 31.13 7.27 32.64 | 103 4 P Vv
2483.5 44.76 -9.24 54 39 31.13 7.27 32.64 | 103 4 A Vv
* 2472 104.28 - - 98.52 31.13 7.27 32.64 | 134 | 233 P H
* 2470 101.08 - - 95.34 31.13 7.25 32.64 | 134 | 233 A H
2484.22 58.22 |-15.78 74 52.46 31.13 7.27 32.64 | 134 | 233 P H
802.11b
2484.46 50.43 -3.57 54 44.67 31.13 7.27 32.64 | 134 | 233 A H
CH 13
* 2472 103.42 - - 97.66 31.13 7.27 32.64 | 260 | 249 P \%
2472MHz
* 2470 100.18 - - 94.44 31.13 7.25 32.64 | 260 | 249 A \%
2483.86 57.85 |-16.15 74 52.09 31.13 7.27 32.64 | 260 | 249 P Vv
2484.4 49.55 -4.45 54 43.79 31.13 7.27 32.64 | 260 | 249 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b(ANT 1) (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)(H/V)
802.11b 4830 53.35 |-20.65 74 68.56 | 3457 | 10.26 | 60.04 | 268 | 191 | P | H
CHO01 4830 50.61 | -3.39 54 65.82 | 3457 | 10.26 | 60.04 | 268 | 191 | A | H
2412MHz 4830 49.17 |-24.83 74 64.38 | 34.57 | 10.26 | 60.04 | 100 0 P |V
4875 53.13 |-20.87 74 68.18 | 34.66 | 10.32 | 60.03 | 262 | 193 | P | H
802.11b 4875 50.01 | -3.99 54 65.06 | 34.66 | 10.32 | 60.03 | 262 | 193 | A | H
CH 06 7305 4413 |-29.87 74 55.33 | 36.56 | 12.75 | 60.51 | 300 0 P | H
2437MHz 4875 48.57 |-25.43 74 63.62 | 34.66 | 10.32 | 60.03 | 100 0 P |V
7305 43.84 -30.16 74 55.04 | 36.56 | 12.75 | 60.51 | 100 0 P |V
4920 53.72 |-20.28 74 7051 | 3456 | 10.39 | 61.74 | 275 | 167 | P | H
802.11b 4920 50.78 | -3.22 54 67.57 | 3456 | 10.39 | 61.74 | 275 | 167 | A | H
CH11 7380 4298 |-31.02 74 56.33 35.9 12.81 | 62.06 | 300 0 P | H
2462MHz 4920 48.3 -25.7 74 65.09 | 34.56 | 10.39 | 61.74 | 100 0 P |V
7380 42.65 |-31.35 74 56 35.9 12.81 | 62.06 | 100 0 P |V
4935 53.66 |-20.34 74 70.45 | 3456 | 10.39 | 61.74 | 308 7 P | H
802.11b 4935 50.71 | -3.29 54 67.5 3456 | 10.39 | 61.74 | 308 7 A | H
CH 12 7395 43.4 -30.6 74 56.74 35.9 12.83 | 62.07 | 300 0 P | H
2467MHz 4935 48.47 |-25.53 74 65.26 | 34.56 | 10.39 | 61.74 | 100 0 P |V
7395 43.37 |-30.63 74 56.71 35.9 12.83 | 62.07 | 100 0 P |V
4950 52.1 -21.9 74 68.64 | 34.78 | 1041 | 61.73 | 267 | 360 | P | H
802.11b 4950 49.61 | -4.39 54 66.15 | 34.78 | 1041 | 61.73 | 267 | 360 | A | H
CH 13 7410 44.46 |-29.54 74 57.1 36.58 | 12.85 | 62.07 | 300 0 P | H
2472MHz 4950 47.11 |-26.89 74 63.65 | 34.78 | 1041 | 61.73 | 100 0 P |V
7410 43.68 |-30.32 74 56.32 | 36.58 | 12.85 | 62.07 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g(ANT 1) (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)(H/V)
2389.82 62.23 |-11.77 74 56.97 | 30.94 7.16 | 3284 | 100 | 244 | P | H
2389.95 4794 | -6.06 54 42.68 | 30.94 7.16 | 3284 | 100 | 244 | A | H
* 2410 103.17 - - 97.83 31 7.18 | 3284 | 100 | 244 | P | H
S02.119 * 2410 95.48 - - 90.14 31 7.18 | 3284 | 100 | 244 | A | H
2;:1H2|\(/)Ile 2389.56 60.59 |-13.41 74 55.37 | 30.94 7.16 | 3288 | 291 | 288 | P | V
2389.95 46.34 | -7.66 54 41.08 | 30.94 7.16 | 3284 | 291 | 288 | A | V
* 2414 105.2 - - 99.86 31 7.18 | 3284 | 291 | 288 | P | V
* 2414 97.03 - - 91.69 31 7.18 | 3284 | 291 | 288 | A | V
2362.26 54.6 -19.4 74 49.59 | 30.83 7.1 3292 | 264 | 306 | P | H
2386.96 4452 | -9.48 54 39.3 30.94 7.16 | 32.88 | 264 | 306 | A | H
* 2436 105.31 - - 99.81 | 31.07 7.2 32.77 | 264 | 306 | P | H
* 2436 97.71 - - 92.21 | 31.07 7.2 32.77 | 264 | 306 | A | H
2495.62 54.6 -19.4 74 48.7 31.17 7.3 3257 | 264 | 306 | P | H
S02.119 2487.04 4436 | -9.64 54 38.56 | 31.17 7.27 | 3264 | 264 | 306 | A | H
cros 2371.23 54.3 -19.7 74 49.17 | 30.88 7.13 | 32.88 | 100 | 250 | P | V
2437MHz
2387.74 44,13 | -9.87 54 38.91 | 30.94 716 | 32.88 | 100 | 250 | A | V
* 2436 104.02 - - 98.52 | 31.07 7.2 32.77 | 100 | 250 | P | V
* 2436 96.54 - - 91.04 | 31.07 7.2 3277 | 100 | 250 | A | V
2483.68 55.05 |-18.95 74 49.29 | 31.13 7.27 | 3264 | 100 | 250 | P | V
2488 4427 | -9.73 54 38.44 | 31.17 7.3 3264 | 100 | 250 | A | V
* 2460 104.45 - - 98.81 311 725 | 3271 | 106 | 302 | P | H
* 2460 96.87 - - 91.23 311 725 | 3271 | 106 | 302 | A | H
2486.44 58.95 |-15.05 74 53.15 | 31.17 727 | 3264 | 106 | 302 | P | H
S02.119 2483.56 45.5 -8.5 54 39.74 | 31.13 7.27 | 3264 | 106 | 302 | A | H
e * 2462 105.62 - - 99.98 311 725 | 3271 | 302 | 266 | P | V
2462MHz
* 2462 97.86 - - 92.22 311 725 | 3271 | 302 | 266 | A | V
2484.52 58.03 |-15.97 74 52.27 | 31.13 727 | 3264 | 302 | 266 | P | V
2483.56 46.2 -7.8 54 40.44 | 31.13 727 | 3264 | 302 | 266 | A | V
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
* 2464 101.42 - - 95.78 31.1 7.25 32.71 | 231 | 238 P H
* 2466 93.67 - - 88.03 311 7.25 32.71 | 231 | 238 A H
2483.5 60.83 |-13.17 74 55.07 31.13 7.27 32.64 | 231 | 238 P H
802.11g
2483.5 47.56 -6.44 54 41.8 31.13 7.27 32.64 | 231 | 238 A H
CH 12
* 2464 102.79 - - 97.15 311 7.25 32.71 | 234 | 280 P Vv
2467MHz
* 2466 95.07 - - 89.43 31.1 7.25 32.71 | 234 | 280 A \%
2483.5 62.09 |-11.91 74 56.33 31.13 7.27 32.64 | 234 | 280 P \%
2483.56 48.28 -5.72 54 42.52 31.13 7.27 32.64 | 234 | 280 A \%
* 2472 96.51 - - 90.75 31.13 7.27 32.64 | 100 | 309 P H
* 2470 88.59 - - 82.85 31.13 7.25 32.64 | 100 | 309 A H
2484.64 5752 |-16.48 74 51.76 31.13 7.27 32.64 | 100 | 309 P H
802.11
? 2483.5 46.76 -7.24 54 41 31.13 7.27 32.64 | 100 | 309 A H
CH 13
* 2470 99.79 - - 94.05 31.13 7.25 32.64 | 282 | 286 P \%
2472MHz
* 2470 92.36 - - 86.62 31.13 7.25 32.64 | 282 | 286 A \%
2486.32 60.81 |-13.19 74 55.01 31.17 7.27 32.64 | 282 | 286 P \%
2483.5 48.8 -5.2 54 43.04 31.13 7.27 32.64 | 282 | 286 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g(ANT 1) (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|/(H/V)
802.11g 4830 42.98 |-31.02 74 59.96 3457 | 10.26 | 61.81 | 300 0 P H
CHO1
4830 42.24 |-31.76 74 59.22 3457 | 10.26 | 61.81 | 100 0 P Vv
2412MHz
4875 4575 |-28.25 74 62.54 34.66 | 10.32 | 61.77 | 300 0 P H
802.11g
7305 43.97 |-30.03 74 56.72 36.56 | 12.75 | 62.06 | 300 0 P H
CH 06
4875 43.92 |-30.08 74 60.71 34.66 | 10.32 | 61.77 | 100 0 P \%
2437MHz
7305 44.08 |-29.92 74 56.83 36.56 | 12.75 | 62.06 | 100 0 P Vv
4920 46.9 -27.1 74 63.53 34.72 | 10.39 | 61.74 | 300 0 P H
802.11
d 7380 43.94 |-30.06 74 56.61 36.58 | 12.81 | 62.06 | 100 | 360 P H
CH11
4920 44.85 |[-29.15 74 61.48 34.72 | 10.39 | 61.74 | 300 0 P \%
2462MHz
7380 4359 |-30.41 74 56.26 36.58 | 12.81 | 62.06 | 100 0 P Vv
4932 43.34 |-30.66 74 59.94 34.75 | 10.39 | 61.74 | 100 | 360 P H
802.11g
7404 43.09 |-30.91 74 55.73 36.58 | 12.85 | 62.07 | 100 0 P H
CH 12
4932 43.31 |-30.69 74 59.91 34.75 | 10.39 | 61.74 | 300 0 P Vv
2467MHz
7404 42.25 |-31.75 74 54.89 36.58 | 12.85 | 62.07 | 100 | 360 P \%
4950 40.77 |-33.23 74 57.31 34.78 | 10.41 | 61.73 | 100 | 300 P H
802.11
? 7416 43.05 [-30.95 74 55.69 36.58 | 12.85 | 62.07 | 100 0 P H
CH 13
4944 41.04 |-32.96 74 57.58 34.78 | 10.41 | 61.73 | 100 | 300 P \%
2472MHz
7410 42.27 |-31.73 74 54.91 36.58 | 12.85 | 62.07 | 100 0 P Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT20(ANT 1) (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)(H/V)
2389.3 62.41 |-11.59 74 57.19 | 30.94 7.16 | 3288 | 123 | 310 | P | H
2389.95 46.69 | -7.31 54 41.43 | 30.94 716 | 3284 | 123 | 310 | A | H
802.11n * 2416 101.99 - - 96.58 31 718 | 3277 | 123 | 310 | P | H
HT20 * 2414 94.33 - - 88.99 31 7.18 | 3284 | 123 | 310 | A | H
CHO01 2389.43 65.06 | -8.94 74 59.84 | 30.94 7.16 | 3288 | 295 | 289 | P | V
2412MHz 2389.95 48.78 | -5.22 54 4352 | 30.94 7.16 | 3284 | 295 | 289 | A | V
* 2412 103.88 - - 98.54 31 7.18 | 3284 | 295 | 289 | P | V
* 2414 96.12 - - 90.78 31 7.18 | 3284 | 295 | 289 | A | V
2360.83 55.11 |-18.89 74 50.1 30.83 7.1 3292 | 264 | 307 | P | H
2389.82 4481 | -9.19 54 39.55 | 30.94 7.16 | 3284 | 264 | 307 | A | H
* 2434 105.2 - - 99.7 31.07 7.2 32.77 | 264 | 307 | P | H
* 2436 97.46 - - 91.96 | 31.07 7.2 32.77 | 264 | 307 | A | H
802.11n 2484.04 55.41 |-18.59 74 49.65 | 31.13 727 | 3264 | 264 | 307 | P | H
HT20 2493.82 4441 | -9.59 54 38.51 | 31.17 7.3 3257 | 264 | 307 | A | H
CH 06 2379.29 54.35 |-19.65 74 49.22 | 30.88 7.13 | 3288 | 100 | 250 | P | V
2437MHz 2389.69 4425 | -9.75 54 39.03 | 30.94 716 | 32.88 | 100 | 250 | A | V
* 2436 104.01 - - 98.51 | 31.07 7.2 32.77 | 100 | 250 | P | V
* 2436 96.21 - - 90.71 | 31.07 7.2 3277 | 100 | 250 | A | V
2490.7 55.01 |-18.99 74 49.18 | 31.17 7.3 32.64 | 100 | 250 | P | V
2490.16 4432 | -9.68 54 38.49 | 31.17 7.3 3264 | 100 | 250 | A | V
* 2464 104.82 - - 99.18 311 725 | 3271 | 167 | 239 | P | H
* 2464 97.1 - - 91.46 311 725 | 3271 | 167 | 239 | A | H
802.11n 2483.68 65.29 | -8.71 74 59.53 | 31.13 727 | 3264 | 167 | 239 | P | H
HT20 2483.56 4771 | -6.29 54 4195 | 31.13 7.27 | 3264 | 167 | 239 | A | H
CH11 * 2460 106.45 - - 100.81 | 31.1 725 | 3271 | 268 | 281 | P | V
2462MHz | =+ 2462 98.66 - - 93.02 311 725 | 3271 | 268 | 281 | A | V
2483.5 64.76 | -9.24 74 59 31.13 727 | 3264 | 268 | 281 | P | V
2483.5 48.45 | -5,55 54 4269 | 31.13 727 | 3264 | 268 | 281 | A | V
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
* 2466 99.99 - - 94.35 31.1 725 | 3271 | 100 | 249 | P | H
* 2466 92.23 - - 86.59 31.1 725 | 3271 | 100 | 249 | A | H
802.11n 2485.18 59.02 |-14.98 74 53.22 | 31.17 7.27 | 3264 | 100 | 249 | P | H
HT20 2483.5 46.8 -7.2 54 41.04 | 31.13 7.27 | 3264 | 100 | 249 | A | H
CH 12 * 2466 102.87 - - 97.23 31.1 725 | 3271 | 295 | 278 | P | V
2467TMHz |« 2466 95.26 - - 89.62 31.1 725 | 3271 | 295 | 278 | A | V
2483.62 62.54 |-11.46 74 56.78 | 31.13 727 | 3264 | 295 | 278 | P | V
2483.5 48.87 | -5.13 54 43.11 31.13 727 | 3264 | 295 | 278 | A | V
* 2472 98.16 - - 92.4 31.13 727 | 3264 | 167 | 237 | P | H
* 2474 90.54 - - 84.78 | 31.13 727 | 3264 | 167 | 237 | A | H
802.11n 2483.56 61.92 |-12.08 74 56.16 | 31.13 7.27 | 3264 | 167 | 237 | P | H
HT20 2483.5 50.62 | -3.38 54 4486 | 31.13 727 | 3264 | 167 | 237 | A | H
CH 13 * 2474 98.23 - - 9247 | 31.13 727 | 3264 | 299 | 286 | P | V
2472MHz | * 2474 90.6 - - 84.84 | 31.13 727 | 3264 | 299 | 286 | A | V
2483.56 61.82 |-12.18 74 56.06 | 31.13 727 | 3264 | 299 | 286 | P | V
2483.5 50.78 | -3.22 54 45.02 | 31.13 727 | 3264 | 299 | 286 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR102106-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20(ANT 1) (Harmonic @ 3m)

FCC ID: 2A4DH-2576

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|/(H/V)
802.11n
4830 43.12 |-30.88 74 60.1 3457 | 10.26 | 61.81 | 300 0 P H
HT20
CHO1
4830 42.44 | -31.56 74 59.42 3457 | 10.26 | 61.81 | 100 0 P Vv
2412MHz
802.11n 4875 43.83 |-30.17 74 60.62 34.66 | 10.32 | 61.77 | 300 0 P H
HT20 7305 44.05 |[-29.95 74 56.8 36.56 | 12.75 | 62.06 | 300 0 P H
CH 06 4875 43.08 |-30.92 74 59.87 34.66 | 10.32 | 61.77 | 100 0 P \%
2437MHz 7305 43.69 |-30.31 74 56.44 36.56 | 12.75 | 62.06 | 100 0 P \%
802.11n 4920 44,96 |-29.04 74 61.59 34.72 | 10.39 | 61.74 | 300 0 P H
HT20 7380 43.64 |-30.36 74 56.31 36.58 | 12.81 | 62.06 | 300 0 P H
CH11 4920 441 -29.9 74 60.73 34.72 | 10.39 | 61.74 | 100 0 P \%
2462MHz 7380 43.66 |-30.34 74 56.33 36.58 | 12.81 | 62.06 | 100 0 P \%
802.11n 4935 43.71 |-30.29 74 60.31 34.75 | 10.39 | 61.74 | 300 0 P H
HT20 7395 43.2 -30.8 74 55.86 36.58 | 12.83 | 62.07 | 300 0 P H
CH 12 4935 42.66 |-31.34 74 59.26 34.75 | 10.39 | 61.74 | 100 0 P \%
2467MHz 7395 44,16 |-29.84 74 56.82 36.58 | 12.83 | 62.07 | 100 0 P \%
802.11n 4950 42.39 |-31.61 74 58.93 34.78 | 10.41 | 61.73 | 300 0 P H
HT20 7410 43.58 |-30.42 74 56.22 36.58 | 12.85 | 62.07 | 300 0 P H
CH 13 4950 42.12 |-31.88 74 58.66 34.78 | 10.41 | 61.73 | 100 0 P \%
2472MHz 7410 4456 |-29.44 74 57.2 36.58 | 12.85 | 62.07 | 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR102106-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11b(ANT 2) (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV)| (dB/m) | (dB) (dB) |(cm)|(deg) |(P/A)|(H/V)
2374.09 54.12 |-19.88 74 48.99 30.88 7.13 | 32.88 | 206 43 P H
2387.09 42,94 |-11.06 54 37.72 30.94 7.16 | 32.88 | 206 43 A | H
* 2412 101.3 - - 95.96 31 7.18 | 32.84 | 206 43 P H
802.11b
* 2410 98.12 - - 92.78 31 7.18 | 32.84 | 206 43 A | H
CHO1
2365.77 5428 [-19.72 74 49.23 30.83 7.1 32.88 | 335 | 130 P |V
2412MHz
2386.96 43.39 |-10.61 54 38.17 | 30.94 716 | 3288 | 335 | 130 | A | V
* 2412 104.59 - - 99.25 31 7.18 | 32.84 | 335 | 130 P |V
* 2414 101.59 - - 96.25 31 718 | 3284 | 335 | 130 | A | V
2386.05 53.84 |-20.16 74 48.62 30.94 7.16 | 32.88 | 102 | 123 P H
2389.3 42.82 |-11.18 54 37.6 30.94 716 | 3288 | 102 | 123 | A | H
* 2436 105.16 - - 99.66 31.07 7.2 3277 | 102 | 123 P H
* 2438 102.06 - - 96.53 31.07 7.23 | 3277 | 102 | 123 | A | H
2495.74 54.46 |-19.54 74 48.56 31.17 7.3 3257 | 102 123 P H
802.11b
2483.5 43.6 -10.4 54 37.84 31.13 7.27 | 3264 | 102 | 123 | A | H
CH 06
2382.41 545 -19.5 74 49.37 30.88 7.13 | 32.88 | 384 45 P |V
2437MHz
2387.87 4274 |-11.26 54 37.52 30.94 7.16 | 32.88 | 384 45 Al YV
* 2438 104.95 - - 99.42 31.07 7.23 | 32.77 | 384 45 P |V
* 2438 101.91 - - 96.38 31.07 7.23 | 32.77 | 384 45 Al YV
2497.42 54.5 -19.5 74 48.6 31.17 7.3 32.57 | 384 45 P |V
2491.6 43.38 |-10.62 54 37.55 31.17 7.3 32.64 | 384 45 A \%
* 2462 105.24 - - 99.6 31.1 7.25 | 32.71 | 100 | 127 P H
* 2464 102.24 - - 96.6 311 7.25 | 3271 | 100 | 127 | A | H
2494.72 55.09 [-18.91 74 49.19 31.17 7.3 32.57 | 100 127 P H
802.11b
2487.4 43.86 |[-10.14 54 38.06 31.17 7.27 | 3264 | 100 | 127 | A | H
CH11
* 2462 103.8 - - 98.16 311 7.25 | 32.71 | 379 32 P |V
2462MHz
* 2462 100.66 - - 95.02 311 7.25 | 32.71 | 379 32 Al YV
2490.58 5479 |-19.21 74 48.96 31.17 7.3 32.64 | 379 32 P |V
2483.5 43.64 |-10.36 54 37.88 31.13 7.27 | 32.64 | 379 32 AV
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saronas. FCC RF Test Report

Report No. : FR102106-01C

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
* 2466 105.82 - - 100.18 31.1 7.25 32.71 | 158 | 125 P H
* 2466 102.64 - - 97 311 7.25 32.71 | 158 | 125 A H
2483.5 56.97 |[-17.03 74 51.21 31.13 7.27 32.64 | 158 | 125 P H
802.11b
2483.8 46.61 -7.39 54 40.85 31.13 7.27 32.64 | 158 | 125 A H
CH 12
* 2466 104.14 - - 98.5 311 7.25 32.71 | 378 35 P Vv
2467MHz
* 2466 101 - - 95.36 31.1 7.25 32.71 | 378 35 A \%
2484.04 55.43 |-18.57 74 49.67 31.13 7.27 32.64 | 378 35 P \%
2483.68 46.19 -7.81 54 40.43 31.13 7.27 32.64 | 378 35 A \%
* 2472 105.27 - - 99.51 31.13 7.27 32.64 | 126 | 126 P H
* 2474 102.1 - - 96.34 31.13 7.27 32.64 | 126 | 126 A H
2484.46 58.58 [-15.42 74 52.82 31.13 7.27 32.64 | 126 | 126 P H
802.11b
2484.58 50.89 -3.11 54 45.13 31.13 7.27 32.64 | 126 | 126 A H
CH 13
* 2472 104.57 - - 98.81 31.13 7.27 32.64 | 373 49 P \%
2472MHz
* 2470 101.36 - - 95.62 31.13 7.25 32.64 | 373 49 A \%
2484.34 56.72 |-17.28 74 50.96 31.13 7.27 32.64 | 373 49 P \%
2484.58 49.26 -4.74 54 43.5 31.13 7.27 32.64 | 373 49 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR102106-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11b(ANT 2) (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)(H/V)
802.11b 4830 5249 |-21.51 74 67.7 3457 | 10.26 | 60.04 | 113 | 158 | P | H
CHO01 4830 50.18 | -3.82 54 65.39 | 3457 | 10.26 | 60.04 | 113 | 158 | A | H
2412MHz 4830 46.55 |-27.45 74 61.76 | 34.57 | 10.26 | 60.04 | 100 0 P |V
4875 53.21 |-20.79 74 70 3466 | 10.32 | 61.77 | 244 | 337 | P | H
802.11b 4875 50.83 | -3.17 54 67.62 | 34.66 | 1032 | 61.77 | 244 | 337 | A | H
CH 06 7305 4412 |-29.88 74 56.87 | 36.56 | 12.75 | 62.06 | 300 0 P | H
2437MHz 4875 49.25 |-24.75 74 66.04 | 34.66 | 10.32 | 61.77 | 100 0 P |V
7305 4473 |-29.27 74 57.48 | 36.56 | 12.75 | 62.06 | 100 0 P |V
4920 50.82 |-23.18 74 67.45 | 34.72 | 10.39 | 61.74 | 261 | 357 | P | H
802.11b 4920 48.6 -5.4 54 65.23 | 34.72 | 10.39 | 61.74 | 261 | 357 | A | H
CH11 7380 4391 -30.09 74 56.58 | 36.58 | 12.81 | 62.06 | 300 0 P | H
2462MHz 4920 46.59 |-27.41 74 63.22 | 34.72 | 10.39 | 61.74 | 100 0 P |V
7380 4446 |-29.54 74 57.13 | 36.58 | 12.81 | 62.06 | 100 0 P |V
4935 51.81 |-22.19 74 68.41 | 34.75 | 10.39 | 61.74 | 100 | 160 | P | H
802.11b 4935 50.25 | -3.75 54 66.85 | 34.75 | 10.39 | 61.74 | 100 | 160 | A | H
CH 12 7395 4417 |-29.83 74 56.83 | 36.58 | 12.83 | 62.07 | 300 0 P | H
2467MHz 4935 46.67 |-27.33 74 63.27 | 34.75 | 10.39 | 61.74 | 100 0 P |V
7395 4449 |-29.51 74 57.15 | 36.58 | 12.83 | 62.07 | 100 0 P |V
4950 52.06 |-21.94 74 68.6 3478 | 1041 | 61.73 | 125 | 175 | P | H
802.11b 4950 48.64 | -5.36 54 65.18 | 34.78 | 1041 | 61.73 | 125 | 175 | A | H
CH 13 7410 44,11 |-29.89 74 56.75 | 36.58 | 12.85 | 62.07 | 300 0 P | H
2472MHz 4950 4538 |-28.62 74 61.92 | 34.78 | 1041 | 61.73 | 100 0 P |V
7410 43.49 |-30.51 74 56.13 | 36.58 | 12.85 | 62.07 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C12 of C20
TEL : +86-512-57900158 Report Issued Date : Mar. 29, 2022
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: 2A4DH-2576




saronas. FCC RF Test Report

Report No. : FR102106-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g(ANT 2) (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)(H/V)
2389.56 56.42 |-17.58 74 51.2 30.94 7.16 | 3288 | 213 | 125 | P | H
2389.95 4593 | -8.07 54 40.67 | 30.94 7.16 | 3284 | 213 | 125 | A | H
* 2410 105.31 - - 99.97 31 7.18 | 3284 | 213 | 125 | P | H
S02.119 * 2414 97.29 - - 91.95 31 7.18 | 3284 | 213 | 125 | A | H
2;:1H2|\(/)Ile 2389.95 58.52 |-15.48 74 53.26 | 30.94 7.16 | 32.84 | 392 | 40 P |V
2389.95 45.64 | -8.36 54 40.38 | 30.94 7.16 | 32.84 | 392 | 40 AV
* 2414 104.13 - - 98.79 31 7.18 | 32.84 | 392 | 40 P |V
* 2414 96.45 - - 91.11 31 7.18 | 32.84 | 392 | 40 AV
2366.42 54.72 |-19.28 74 49.62 | 30.88 7.1 32.88 | 100 | 116 | P | H
2389.95 43.64 |-10.36 54 38.38 | 30.94 7.16 | 3284 | 100 | 116 | A | H
* 2438 105.29 - - 99.76 | 31.07 723 | 3277 | 100 | 116 | P | H
* 2436 97.59 - - 92.09 | 31.07 7.2 32.77 | 100 | 116 | A | H
2490.04 55.03 |-18.97 74 49.2 31.17 7.3 3264 | 100 | 116 | P | H
S02.119 2484.22 4451 | -9.49 54 38.75 | 31.13 7.27 | 3264 | 100 | 116 | A | H
cros 2337.17 54.33 |-19.67 74 49.45 | 30.77 7.07 | 32.96 | 384 | 42 P |V
2437MHz
2388 43.6 -10.4 54 38.38 | 30.94 7.16 | 32.88 | 384 | 42 AV
* 2438 104.95 - - 99.42 | 31.07 7.23 | 32.77 | 384 | 42 P |V
* 2436 97.17 - - 91.67 | 31.07 7.2 32.77 | 384 | 42 AV
2492.32 55.03 |-18.97 74 49.13 | 31.17 7.3 3257 | 384 | 42 P |V
2487.52 4423 | -9.77 54 38.4 31.17 7.3 32.64 | 384 | 42 AV
* 2460 106.6 - - 100.96 | 31.1 725 | 3271 | 106 | 123 | P | H
* 2464 98.78 - - 93.14 311 725 | 3271 | 106 | 123 | A | H
2483.62 60.36 |-13.64 74 54.6 31.13 727 | 3264 | 106 | 123 | P | H
S02.119 2483.5 46.79 | -7.21 54 41.03 | 31.13 7.27 | 3264 | 106 | 123 | A | H
e * 2464 103.54 - - 97.9 311 725 | 32.71 | 371 | 38 P |V
2462MHz
* 2464 95.89 - - 90.25 311 725 | 32.71 | 371 | 38 AV
2484.34 57.23 |-16.77 74 51.47 | 31.13 7.27 | 32.64 | 371 | 38 P |V
2483.56 4577 | -8.23 54 40.01 | 31.13 7.27 | 32.64 | 371 | 38 AV
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saronas. FCC RF Test Report

Report No. : FR102106-01C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
* 2466 103.73 - - 98.09 31.1 7.25 32.71 | 106 | 124 P H
* 2466 96.11 - - 90.47 311 7.25 32.71 | 106 | 124 A H
2483.5 60.39 |-13.61 74 54.63 31.13 7.27 32.64 | 106 | 124 P H
802.11g
2483.5 47.08 -6.92 54 41.32 31.13 7.27 32.64 | 106 | 124 A H
CH 12
* 2466 101 - - 95.36 311 7.25 32.71 | 371 57 P \
2467MHz
* 2466 93.27 - - 87.63 31.1 7.25 32.71 | 371 57 A \%
2483.98 58.34 |-15.66 74 52.58 31.13 7.27 32.64 | 371 57 P V
2483.56 45,78 -8.22 54 40.02 31.13 7.27 32.64 | 371 57 A \%
* 2472 101.6 - - 95.84 31.13 7.27 32.64 | 106 | 123 P H
* 2470 93.92 - - 88.18 31.13 7.25 32.64 | 106 | 123 A H
2485.06 63.01 |-10.99 74 57.25 31.13 7.27 32.64 | 106 | 123 P H
802.11
? 2483.74 49.8 -4.2 54 44.04 31.13 7.27 32.64 | 106 | 123 A H
CH 13
* 2470 99.26 - - 93.52 31.13 7.25 32.64 | 373 38 P \%
2472MHz
* 2472 91.45 - - 85.69 31.13 7.27 32.64 | 373 38 A \%
2484.28 62.93 |-11.07 74 57.17 31.13 7.27 32.64 | 373 38 P \%
2483.5 48.33 -5.67 54 42.57 31.13 7.27 32.64 | 373 38 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR102106-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g(ANT 2) (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
802.11g 4830 46.44 |-27.56 74 63.42 3457 | 10.26 | 61.81 | 300 0 P H
CHO1
4830 42.37 |-31.63 74 59.35 3457 | 10.26 | 61.81 | 100 0 P Vv
2412MHz
4875 4425 |-29.75 74 61.04 34.66 | 10.32 | 61.77 | 300 0 P H
802.11g
7305 4473 |-29.27 74 57.48 36.56 | 12.75 | 62.06 | 300 0 P H
CH 06
4875 42.98 |-31.02 74 59.77 34.66 | 10.32 | 61.77 | 100 0 P \%
2437MHz
7305 44.08 |-29.92 74 56.83 36.56 | 12.75 | 62.06 | 100 0 P Vv
4920 44,13 |-29.87 74 60.76 34.72 | 10.39 | 61.74 | 300 0 P H
802.11
d 7380 44.08 |-29.92 74 56.75 36.58 | 12.81 | 62.06 | 300 0 P H
CH11
4920 42,19 |-31.81 74 58.82 34.72 | 10.39 | 61.74 | 100 0 P \%
2462MHz
7380 44,16 |-29.84 74 56.83 36.58 | 12.81 | 62.06 | 100 0 P Vv
4935 42.69 |-31.31 74 59.29 34.75 | 10.39 | 61.74 | 300 0 P H
802.11g
7395 44.07 |-29.93 74 56.73 36.58 | 12.83 | 62.07 | 300 0 P H
CH 12
4935 41.93 |-32.07 74 58.53 34.75 | 10.39 | 61.74 | 100 0 P Vv
2467MHz
7395 43.82 |-30.18 74 56.48 36.58 | 12.83 | 62.07 | 100 0 P \%
4950 42.7 -31.3 74 59.24 34.78 | 10.41 | 61.73 | 300 0 P H
802.11
? 7410 44.63 |-29.37 74 57.27 36.58 | 12.85 | 62.07 | 300 0 P H
CH 13
4950 41.88 |-32.12 74 58.42 34.78 | 10.41 | 61.73 | 100 0 P \%
2472MHz
7410 44,15 |-29.85 74 56.79 36.58 | 12.85 | 62.07 | 100 0 P Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR102106-01C

WIFI 802.11n HT20(ANT 2) (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)(H/V)
2388.91 60.49 |-13.51 74 55.27 | 30.94 7.16 | 3288 | 212 | 125 | P | H
2389.95 46.73 | -7.27 54 41.47 | 30.94 716 | 3284 | 212 | 125 | A | H
802.11n * 2410 104.88 - - 99.54 31 7.18 | 3284 | 212 | 125 | P | H
HT20 * 2414 97.16 - - 91.82 31 7.18 | 3284 | 212 | 125 | A | H
CHO01 2387.87 60.1 -13.9 74 54.88 | 30.94 7.16 | 32.88 | 393 | 38 P |V
2412MHz 2389.82 46.91 | -7.09 54 41.65 | 30.94 7.16 | 32.84 | 393 | 38 AV
* 2414 103.68 - - 98.34 31 7.18 | 32.84 | 393 | 38 P |V
* 2414 96.06 - - 90.72 31 7.18 | 32.84 | 393 | 38 AV
2339.51 54.09 |-19.91 74 49.17 | 30.77 707 | 3292 | 101 | 117 | P | H
2388.26 43.77 -10.23 54 38.55 | 30.94 7.16 | 3288 | 101 | 117 | A | H
* 2436 104.99 - - 99.49 | 31.07 7.2 3277 | 101 | 117 | P | H
* 2436 97.36 - - 91.86 | 31.07 7.2 3277 | 1010 | 1127 | A | H
802.11n 2485.72 55.1 -18.9 74 49.3 31.17 727 | 3264 | 101 | 117 | P | H
HT20 2484.04 4462 | -9.38 54 38.86 | 31.13 727 | 3264 | 101 | 117 | A | H
CH 06 2355.76 54.16 |-19.84 74 49.15 | 30.83 7.1 3292 | 384 | 40 P |V
2437MHz 2387.61 43.52 -10.48 54 38.3 30.94 7.16 | 32.88 | 384 | 40 AV
* 2438 104.31 - - 98.78 | 31.07 7.23 | 32.77 | 384 | 40 P |V
* 2436 96.7 - - 91.2 31.07 7.2 32.77 | 384 | 40 AV
2487.52 54.83 |-19.17 74 49 31.17 7.3 32.64 | 384 | 40 P |V
2485.12 4421 | -9.79 54 38.41 | 31.17 7.27 | 32.64 | 384 | 40 AV
* 2464 106.32 - - 100.68 | 31.1 725 | 3271 | 107 | 124 | P | H
* 2464 98.59 - - 92.95 311 725 | 3271 | 107 | 124 | A | H
802.11n 2483.68 64.61 | -9.39 74 58.85 | 31.13 727 | 3264 | 107 | 124 | P | H
HT20 2483.5 48.43 | -5.57 54 42.67 | 31.13 7.27 | 3264 | 107 | 124 | A | H
CH11 * 2462 103.54 - - 97.9 311 725 | 3271 | 371 | 54 P |V
2462MHz | =+ 2460 95.93 - - 90.29 311 725 | 3271 | 371 | 54 AV
2484.76 61.21 |-12.79 74 55.45 | 31.13 727 | 3264 | 371 | 54 P |V
2483.5 46.6 -7.4 54 40.84 | 31.13 727 | 3264 | 371 | 54 AV
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
* 2466 104.39 - - 98.75 31.1 725 | 3271 | 105 | 123 | P | H
* 2466 96.81 - - 91.17 31.1 725 | 3271 | 105 | 123 | A | H
802.11n 2483.74 66.4 -7.6 74 60.64 | 31.13 7.27 | 3264 | 105 | 123 | P | H
HT20 2483.5 4991 | -4.09 54 4415 | 31.13 7.27 | 3264 | 105 | 123 | A | H
CH 12 * 2466 101.68 - - 96.04 31.1 7.25 | 32.71 | 370 55 P |V
2467TMHz |« 2466 94 - - 88.36 31.1 7.25 | 32.71 | 370 55 AV
2483.8 64.03 | -9.97 74 58.27 | 31.13 7.27 | 32.64 | 370 55 P |V
2483.5 47.67 | -6.33 54 4191 | 31.13 7.27 | 32.64 | 370 55 AV
* 2470 99.87 - - 94,13 | 31.13 725 | 3264 | 107 | 122 | P | H
* 2470 92.24 - - 86.5 31.13 725 | 3264 | 107 | 122 | A | H
802.11n 2483.5 61.29 |-12.71 74 55,53 | 31.13 7.27 | 3264 | 107 | 121 | P | H
HT20 2483.5 50.61 | -3.39 54 4485 | 31.13 727 | 3264 | 107 | 122 | A | H
CH 13 * 2472 96.98 - - 91.22 | 31.13 7.27 | 32.64 | 372 40 P |V
2472MHz |« 2470 89.3 - - 83.56 | 31.13 7.25 | 32.64 | 372 40 AV
2483.62 61.03 |[-12.97 74 55.27 | 31.13 7.27 | 32.64 | 372 40 P |V
2483.5 48.96 | -5.04 54 43.2 31.13 7.27 | 32.64 | 372 40 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20(ANT 2) (Harmonic @ 3m)

FCC ID: 2A4DH-2576

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|/(H/V)
802.11n
4830 44,94 |-29.06 74 61.92 3457 | 10.26 | 61.81 | 300 0 P H
HT20
CHO1
4830 42.11 |-31.89 74 59.09 3457 | 10.26 | 61.81 | 100 0 P Vv
2412MHz
802.11n 4875 45,69 |-28.31 74 62.48 34.66 | 10.32 | 61.77 | 300 0 P H
HT20 7305 4529 |-28.71 74 58.04 36.56 | 12.75 | 62.06 | 300 0 P H
CH 06 4875 43.26 |-30.74 74 60.05 34.66 | 10.32 | 61.77 | 100 0 P \%
2437MHz 7305 4486 |-29.14 74 57.61 36.56 | 12.75 | 62.06 | 100 0 P \%
802.11n 4920 43.42 |-30.58 74 60.05 34.72 | 10.39 | 61.74 | 300 0 P H
HT20 7380 4406 |-29.94 74 56.73 36.58 | 12.81 | 62.06 | 300 0 P H
CH11 4920 42.33 |-31.67 74 58.96 34.72 | 10.39 | 61.74 | 100 0 P \%
2462MHz 7380 43.86 |-30.14 74 56.53 36.58 | 12.81 | 62.06 | 100 0 P \%
802.11n 4932 42.5 -31.5 74 57.38 34.75 | 10.39 | 60.02 | 300 0 P H
HT20 7404 44,14 |-29.86 74 55.24 36.58 | 12.85 | 60.53 | 300 0 P H
CH 12 4932 41.77 |-32.23 74 56.65 34.75 | 10.39 | 60.02 | 300 | 360 P \%
2467MHz 7404 43.14 |-30.86 74 54.24 36.58 | 12.85 | 60.53 | 300 | 360 P \%
802.11n 4950 41.4 -32.6 74 57.94 34.78 | 10.41 | 61.73 | 300 0 P H
HT20 7410 44.33 |-29.67 74 56.97 36.58 | 12.85 | 62.07 | 300 0 P H
CH 13 4950 4158 |-32.42 74 58.12 34.78 | 10.41 | 61.73 | 100 0 P \%
2472MHz 7410 4424 |-29.76 74 56.88 36.58 | 12.85 | 62.07 | 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
30 228 | -17.2 40 283 | 2515 | 058 | 31.23 | - - P H
106.63 27.43 |-16.07| 435 40.25 | 17.29 | 168 | 3179 | - - P | H
192.96 3474 | -876 | 435 48.22 | 1561 | 225 | 31.34 | - - P H
206.54 29.97 |-13.53| 435 431 | 1587 | 2.34 | 31.34 - - P H
334.58 28.41 |-17.59 46 37.07 | 20.03 | 2.96 | 31.65 - - P | H
240z 556.71 26.1 | -19.9 46 28.7 | 25.17 | 383 | 316 - - P H
802.11b
40.67 29.82 |-10.18 40 41.36 | 19.38 | 0.73 | 3165 | - - P |V
ol 56.19 29.88 |-10.12 40 46.21 | 14.04 | 097 | 3134 | - - P |V
94.99 33.62 |-9.88| 435 4695 | 17.05 | 156 | 31.94 | - - P |V
106.63 31.99 |-11.51| 435 44,08 | 18.02 | 1.68 | 3179 | - - P |V
151.25 27.19 |-16.31| 435 39.05 | 17.48 | 1.98 | 31.32 | - - P |V
192.96 29.1 | -14.4| 435 4173 | 16.46 | 225 | 31.34 | - - P |V
1. No other spurious found.
Remark
2. All results are PASS against limit line.
Note symbol
. Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.
! Test result is over limit line.
P/A | Peak or Average
H/V | Horizontal or Vertical
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saronas. FCC RF Test Report

Report No. : FR102106-01C

A calculation example for radiated spurious emission is shown as below:

FCC ID: 2A4DH-2576

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBpV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

Note symbol
-L | Low channel location
-R | High channel location
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Horizontal Fundamental

Y FoC PART 15¢|

Peak B 440 2450, 2460, ernui:zzlwlv 2480, 2490, 2 Left b I an k

03CH06-KS
FOC PART 150 3n 3117 SN 00218642 HORIZONTAL
REW: 1000, 000Kz VBW: 3000. 000KHz SWT: Auto
(FR)102106-01

#12 EIF-BASET
z

W GaV/m @B @aVm W @/ @ @ on  den
1 269454 5455 -19.45 7800 48.65 3117 7.30 3257 239 288 Peak HORIZONT

No. 1098, Peny
Economic &

‘SPORTON L48.

Data: 11
A (@BuVim)

702 \
s0) \ FOCPIRITSC YD)

Avg. S Left blank

site 03cH08-KS

Gondition FOC PART 156 (AVG) 3n 3117 SN 00218642 HORIZONTAL
REN: 1000, 000KHz VBW:0. 010KHz SWTAuto

Pro. (FR)102106-01

Wode 2,

WET #12 E1F-BASET

ty

Remark  Pol/Phas

1 2490.76 43.47-10.53 5400 37.64 3117 7.30 3264 239 288 Average  HORIZONT

Sporton International Inc. (Kunshan) Page Number : D5 of D104
TEL : +86-512-57900158 Report Issued Date : Mar. 29, 2022
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: 2A4DH-2576



FR102106-01C

SPORTON LAB.

FCC RF Test Report Report No.

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

Vertical

Fundamental

No. 1098, Pengxi North Road. Kunshan

eononic 8 Testnical Bevelopment
Zone. . Chin

o1 %512 5500158

Fax:+86-512-57900958

No. 1098, Pengxi North Road. Kunshan

Economic & Technical Bevelopment
angSu. Chins

el 9806 51757900158

Fax:186-512-57900958

p.A, 4 Wt Furm: soorton, con o0 b L 4 o, 0 ton con e
Data:12 oata: 14
) aBovim) evet aBavim)
1053 1053
a3 o34
a1 o1
fec farr sc| Fec pan 15c
704 oaB 70 a5
susl . sas
o[t eprataminie]
bl
03] g
3.
24 204
o .
0 2520 FED 70 780, 7300, 7. 70 G0 oo w0 oo 1o 7oL B0 00 2700 0
Peak Frequency (WH:) Frequency (WHz)
site asooe-xs e o30i06-Ks
Sondition BRI 150 3n 3117 an coptaen venrion. Sondition R 150 3m 3117 s covison venr o
.70, AG V 00 Gk S ot RBH. 1000, 00Kz VoR:3000- 000Kz SN Aut
Projest FR 162106-01 Project @ 102106-01
o s
2 oo it 2 err-onser
H Plane H
futt-directivity futi-airestivity
Pomersetting i Pomorsetting
Over Linit Resdhntemna Gable Preams A/Pos T/Pos Over Limit  Roadhntemna Gable Preamp AlPos T/fos
Frea Level Linit 'Line Lovel Fackar Loss Faokor Remark  Pol/Phas Frea Level Limit Line Lovel Factor Loss Fastor Resark  Pol/Phas
W B B BN @R @B e R v A R R A R
1 5.8 5099 -19.01 74.00 49.98 0.8 7.10 2.92 278 272 Pesk  VERTIOAL 1% 24300 10130 2730 7400 95.80 31,07 7.20 3277 218 22 Peak  VERTIGAL

No. 1098, Pengxi North Road, Kunshan
Econcnic & Technical Bevelopment

o1 %512 5500158
Fax. +86-512-57900958

Wiz d50V)

B on  den

1 238891 43.29 <1071 5400 38.07 30.94 7.16 3288 278 272 Average  VERTIOAL

No. 109, encai North foad Kunshan
Econanic & Tesnical Development

cor Samis 55 ra00158
Fax:486-512-57900958

sPoRToNLAB Wt ovm spar o, con o sPoRTONLAR et Jewm. 590t ton 2om o
Dats 13 Data 15
) aBovim) evet aBvim)
1053 1053
034 o34
a1 o1
704 702
OO PARY T5CT o PART T5C (G
n
46.8| ] 46.
(S A A s
3
24 24
n .
7310 2520 70 750 ED 7400, 70 70 o ™ot oo 1o 2oL B0 200 2700 3500
Av g. Frequency (WH:) Frequency (MHz)
site site
Ganaition £ Bl 150 9 3n 3117 sortaez veRTion. Condition c e 150 ave) 3m 3117 sortso veRrion
5 T00 Al Vn'S. 10k SHT R A R
Project R Project Biatia
e o
i i err-onser et 2 err-onser
Plane Plane
futt-direotivity futl-direotivity
Pomersetting b Pomorsetting 5
Over Linit Readintemna Gable Preams A/Pos T/Pos 0L nit Fesdhyiema Gable Preamo WPes T/7os
Frea Level Linit Line Lovel Factor Loss Fector Remark  Pol/Phas Frea Level Limit Line Lovel Factor Lovs Fastor Resark  Pol/Phas

243.00 98.05 44.05 54.00 92.55 31.07 7.20 32.77 278 272 Average  VERTICAL

@ BV

z

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A4DH-2576

Page Number : D6 of D104
Report Issued Date : Mar. 29, 2022
Report Version : Rev. 01



=aanas.  FCC RF Test Report Report No. : FR102106-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

81.9) \
o ac

Peak B 440 2450, 2460, ernui:zzlwlv 2480, 2490, 2 Left b I an k

03CH06-KS
FOC PART 150 3n 3117 SN 00218642 VERTIGAL
REW: 1000, 000Kz VBW: 3000. 000KHz SWT: Auto
(FR)102106-01

#12 EIF-BASET
z

W GaV/m @B @aVm W @/ @ @ on  den
1 2486.68 54.60 -19.40 74.00 48.80 3117 7.27 .64 278 272 Peak VERTIOAL

No. 1098, Peny
Economic &

‘SPORTON L48.

Data: 17
A (@BuVim)

FCC PART T5C (AVG)

69 T

Avg. S Left blank

site 03cH08-KS

Gondition FOC PART 150 (AVG) 3n 3117 SN 00218642 VERTIGAL
REN: 1000, 000KHz VBW:0. 010KHz SWTAuto

Pro. (FR)102106-01

Wode 2,

WET #12 E1F-BASET

ty

Remark  Pol/Phas

1 248830 43.69 -10.31 5400 37.86 3117 7.30 3264 278 272 Average  VERTIOAL

Sporton International Inc. (Kunshan) Page Number : D7 of D104
TEL : +86-512-57900158 Report Issued Date : Mar. 29, 2022
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: 2A4DH-2576



